A IBIEICH G (G552 IHAGH T

9,4‘.’& BANGLADESH STANDARDS AND TESTING INSTITUTION
% Member ISO,0IML,APMP & Codex Alimentarius Commission of FAO/WHO
BSTI 7 S

MY/F, (TS I GETIFT, BIFT-dR0b
116-A, TEJGAON INDUSTRIAL AREA,DHAKA-1208
T&F § bb909¢ , br90R99, brq0Rab, 9029, bro3b0, braobd, HIO0SEHR

Fax : 88-02-9131581 E-mail : bsti@bangla.net Website: www.bsti.gov.bd

TG MR-0Y.0¢.000.09.50.09V5.205¢ Zﬁ o \L\L O 0vw-09-20%y &

Jéfxz /AT~
TS -z f-tanfere, et e
IR, FUAe g G, TIF-5380

AT 3 PIas TR - 35538 @ ¢oo W (ATSH ob N AIZE TG 25105 |

ToEE Rata S=IcT AR @, e effeuies oo "Steel For the
Reinforcement of Concrete, Ribbed Bar" 3@ RANI TMT 500W GOLD fras
TP TR- S8 ¢ TOH AL IR & S Scqweest (@fFFre “Aesiba coo W
(AT ob BT MEE Jrws RANI TMT 500W GOLD Tl "RaR 7% RREE [ty
HZGNG-L5OE-2/200Y (MOIF AFE THIH IO A e ¢coo W ¢ated vr
St M8e  Jr@s RANI TMT 500W GOLD, 08-03-20%% 3 20® wo-ob-205t 43
I TEGE 4l 0T | GOVETCT 96T "-0Q , BIf: 38-03-20%% 3 «& AT WIIFS
19w 5 q@W BT €@ ,vYo.00 (SI%E TER TS T B WA oa ARG A7 wR-
S22, IR 3¢-02-20%Y 3 @I W 72S =R |

Ty, St fofare awmits wfsfie Wik f7F erarey 2@ «AfRedy e T3

R AR e =[Sz i Aeta |
LIS,
e s,
LY ',.6\7
?:' {o Ota
(3@&. o &1
AT (FraeT) siat
FALAGA 2-

S | T ATFR &fSrana- o) T



—

| TEST REPORT |

(CHEMICAL TESTING WING)
116/A. Tejgaon Industrial Area. Dhaka-1208.

Phone:
8870279

NABL Certificate No.T-1926

Test chon No. :762

Customer's Reference No. 36.05.000.03.18.0769.2015/16430(1)

- Lab Reference No. 36.05.000.05.03.027.2014

. Date of ecel\cd of's sample:03 -01-2016

Date of testing: 27-01-2016 Oto 02-02-216

ldentification of test items: Steel for Reinforcement of concrete. Ribbed
Bar, Dia: 08 mm. Grade-500 W

| Brand- Rani TMT 500W Gold. M/s The—Rani Re-Rolling Mills Ltd.,

i Dhaka.
Lab. Reg. No. CH/4754/15-16

Sampling plan : Not mentioned

" Name and address of customers: Director»(CM), BSTI
116/A Tejgaon I/A, Dhaka-1208.

Condition of test item: The sample was received in good condition.

Test method/specification used: as per BDS ISO
6935-2 :2006

SL.Nos Description of tests ~ Standard limit Test Results ~ Reference test Method
: _ For grade-500 W
1. *Carbon (¢). % m/m 0.24(Max) 0.19 Colorimetric method, Technical method of
. : analysis, by R. C. Griffin.
2. Sulphur (S). % m/m 0.055 (Max) 0.037 IS 228(Part-9): 1989, Evolution method,
3 Phosphorous (P). % m/m  0.055 (Max) 0.043 ASTM-350:2012, Alkalimetric method,
; section-172.
4, Silicon (Si). %m/m 0.65 (Max) 0.14 ASTM-350:2012, section-46.
5. Manganese (Mn). %m/m  1.70 (Max) 0.44 ASTM-350:2012, section-164.

Remarks:-i) The sample conforms to the requirements of the specification in respect of above tests.
i) The tests marked with an % (asterisk) are not accredited by accredited body.

- Tested by - Checked by

| 4 k%ﬂaJO\
D9 b

Mdg%ér?kﬂahmud

Examiner (Chemical)

Chemical Testing Wing KHA
A r
BSTI, Dhaka-1208 1‘“,83‘:33'“ “é:c-;& .
“l Tg.m I

o
Authorizgd%ig/n l%r/{/{
(Tapati Saha)
Deputy Director (Chem.)

alkks..
N.B: i) The results upullul above pertain gn*\ t(ﬁﬁc“zlumpf‘: supplied to & tustcd in the Laboratories.

i1) The report when required to quoted or reproduced has to reproduced or quoted i
iii) Reports are not allowed to be used or reproduced for any commercial purpose
iv) Any complaint about test report should be reported within a month.

n full.

v)The unspent portion of the samples may be auctioned/disposed off after three months from the date of said report.



BANGLADESH STANDARDS ANI> TESTING INSTITUTION
MAAN BHABAN
(PHYSICAL TESTING WING)
FT6/AL Tejgaon Industrial Area, Dhaka-1208.
Phone: 8870280, 8870293

NABL Certificate No. T-1927
TEST REPORT

Fest report No, 151191

S S - - e /
Customer’s Reference No: 36.05.000.03.18.0769.2015/16430(2) Lab. Reference No: 36.05.003.00.77.003.2015.02 f
Date ol receipt of sample: 03-01-16 Date of tvsting = 10-01-16 '
Identilication of test items: P1/2891 (15-16) 7 Sampling ‘;A{iﬁerm mentioned

Steel for the Reinforcement of Conerete (Ribbed 1ar)
Dia: 08 mm, Grade: 500W. Brand- RANL TMT S00W GOILD
Manuf. by: M/s. The Rani Re-rolling Mills 1.td. Dhaka.

(Stated)
Name and address of customers: Director (CM) Test methedused : As per BDS 18O 6935-2. 2006, 1S
BSTL T16/A, Tejgaon I/A.Dhaka-1208. 1786:2008 3DS 1SO 6892-1:2012. BDS 1SO 10065:

20006, BDE 15O 7438: 2008

Condition of the test item: Sample received in good condition with sealed and signed.

Sl. No. Description /ol tests Sm?‘l“{rd li WS a8 e l'est Results Remarks
BDS ISO 6933-2:20006
I Mass per length in kg/m 0.395 + 8.0% 0.396 Pass
2, Actual diameter in mm. 08 + &.0% R.01 Pass
3. Yield strength  in N/mm” Min™ 3500 671 Pass
4, i Tensile strength in N/mm® | Min"sso | 777 Pass
s. Elongation in percent ( GL.=5D) Min™ 14 16 Pass
"A,,( 4'.lw o 3 o ‘;\.:\. .‘,L~ ey
6. Bend test Crack or fractire not to be No crack or fracture Pass
oceuried. occurred
7 Re-bend lest Crack or fracture not to be Nao erack or fracture Puss
oceurred. oceurred

Remarks: The sample No. PE/2891 (15-16) conforms to the requirements of BL2S 1SO 6935-2:20006 for grade 500
in respect of the above mentioned tests.

RN V2ol b
- ﬁﬂl;[u_libgi o B L,jhg;kcd ‘D;\iw | }\,;;Hmri/u] ;iéliu%lm‘_\‘
A A ~l
e Rt Engr. Md. Abdus Sabur Engr. Matiur Raheiat
BST, Dhaka-1208 Assistant Director (Physical) e elgaen I/ A, Dhala.

N.B:

i) The results reporied above pertain only to the sample tested and supplied to the Laboratory.
ii) This report when required to be quoted or reproduced, has to reproduced or quoted in full.
i) Reports are not allowed to be used or reproduced for any commercial purpose.
iv) Any complaint about test report if any should be reported within a monh.
v) The unspent portion of the samples may be auctioned/disposed off after three months from the date of issue of the said report.

¢ Customer feedback form is attached with test report. Please send it back.
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(CHEMICAL TESTING WING)

116/A, Tejgaon Industrial Area, Dhaka-1208.
Phone:

| TEST REPORT

| 8870279 NABL Certificate No.T-1926

Test Report No.7861

Customer's Reference No. 36.05.000.03.18.0769.2015/20967

Lab Reference No. 36.05.000.05.03.027(part-1).2016

Date of received of sample:12 -04-2016

Date of testing: 08-05-2016 to 12-05-216

Identification of test items: SteelforReinforcement of concrete,
Ribbed Bar, Dia-10 mm  Grade-400

Brand- Rani 400 Gold, M/s The Rani Re-Rolling Mills Ltd., Dhaka.

Lab. Reg. No. CH/7089/15-16

Sampling plan : Not mentioned

Name and address of customers: Director (CM), BSTI
116/A Tejgaon I/A, Dhaka-1208.

Condition of test item: The sample was received in good condition.

Test method/specification used: as per BDS 1SO

6935-2 :2006

SL.Nos | Description of tests Standard limit Test Results | Reference test Method
For Grade-400
1 Sulphur (S), % m/m 0.06 (Max) 0.038 IS 228(Part-9): 1989, Evolution method,
2. Phosphorous (P). % m/m  0.06 (Max) 0.039 ASTM-350:2012. Alkalimetric method.

. section-172.

Remarks:-The samp

le conforms to the requirements of the specifica

ion in respect of above tests.

Tested by Checked by » L ;w Q,/ 7
: Authonzed signatorty
R3R) @3;,;{@0 i
md. Bltan {\Aahmud x}{ | D;_,—gctor (Tapati Saha)
. Examiner (Chemical) “(‘f;"s"”; swg Deputy Director (Chem.)
. Chemical Testing Wing cbemxoal Dhaks-
| BSTI.Dhaka-i1208

N.B: i) The results reported above pertain only to the sample supplied to & tested in the Laboratories.

ii) The report when required to quoted or reproduced has to reproduced or quoted in full.

iii) Reports are not allowed to be used or reproduced for any commercial purpose.
iv) Any complaint about test report should be reported within a month.

v)The unspent portion of the samples may be auctioned/disposed off after three months from the date of said report.




BANGLADESH STANDARDS AND

(CHEMICAL TESTING WING)
116/A, Tejgaon Industrial Area, Dhaka-1208.

| TEST REPORT | 8870279

il
TESTING INSTITUTION |\

Phone:
NABL Certificate No.T-1926

- Test Report No.7860

Customer's Reference No. 36.05.000.03.18.0769.2015/20967

Lab Reference No. 36.05.000.05.03.027(part-1).2016

Date of received of sample:12 -04-2016

Date of testing: 08-05-2016 to 12-05-216

Identification of test items: Steel forReinforcement of concrete, Ribbed
Bar, Dia:25 mm, Grade-500 W
Brand- Rani TMT 500W Gold, M/s The Rani Re-Rolling Mills Ltd..
Dhaka.
Lab. Reg. No. CH/7088/15-16
Name and address of customers: Director (CM), BSTI
116/A Tejgaon I/A, Dhaka-1208.

Sampling plan : Not mentioned

‘Test method/specification used: as per BDS ISO
6935-2 :2006

Condition of test item: The sample was received in good condition.

e SL.Nos Description of tests Standard limit Test Results | Reference test Method
For grade-500 W

1. *Carbon (¢), % m/m 0.24(Max) 0.20 IS 228(Part-1): 1987,

2. Sulphur (S), % m/m T 0.055 (Max) C0.040 IS 228(Part-9): 1989, Evolution method,
3. Phosphorous (P), % m/m  0.055 (Max) 0.039 ASTM-350:2012, Alkalimetric method,

section-172.

4, Silicon (Si), %m/m 0.65 (Max) 0.14 ASTM-350:2012, section-46.
5: Manganese (Mn), %m/m 170 (Max) 0.44 ASTM-350:2012, section-164.

Remarks:-i) The sample conforms to the requirements of the specificat
ii) The tests marked with an * (asterisk) are not accredited by accre

ion in respect of above tests.
dited body.

Tested by Checked l./)\y

Md. B LG, J\m@ o5 f
Examiner (Cheminclal}‘)(j i

Chemical Test; .
ng Win KHODEJA K}-_IATOON
 BSTI, Dhaka-1208 Agsistant Digector

A[M
2 (AST té

Author{zed signatory
{(Tapati Saha)

NYant Mie
Deputy Director (Chem.}

N.B: i) The results reported above pertaif%?g?fé@‘@%ﬁf%o & tested in the Laboratories.
ed has to

ii) The report when required to quoted or reproduci
iii) Reports are not allowed to be used or reproduced for any commercial purpose.
iv) Any complaint about test report should be reported within a month.
v)The unspent portion of the samples may be auctioned/disposed off after

reproduced or quoted in full.

three months from the date of said report.
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| TEST REPORT

(CHEMICAL TESTING WING)
116/A, Tejgaon Industrial Area, Dhaka-1208.

| 8870279

Phone:
NABL Certificate No.T-1926

Test Report No.7859

Customer's Reference No. 36.05.000.03.18.0769.2015/20967

Lab Reference No. 36.05.000.05.03.027(part-1).2016

- Date of received of sample:12 -04-2016

Date of testing: 08-05-2016 to 12-05-216

Identification of test items: Steel forReinforcement of concrete, Ribbed

- Bar, Dia:20 mm, Grade-500 W
Brand- Rani TMT 500W Gold, M/s The Rani Re-Rolling Mills Ltd.,

Dhaka.
Lab. Reg. No. CH/7087/15-16

Sampling plan : Not mentioned

- Name and address of customers: Director (CM), BSTI

116/A Tejgaon I/A, Dhaka-1208.

Test method/specification used: as per BDS ISO
6935-2 :2006

Condition of test item: The sample was received in good condition.

- SL.Nos Description of tests Standard limit Test Results | Reference test Method

i For grade-500 W

1. *Carbon (¢), % m/m 0.24(Max) 0.20 IS 228(Part-1): 1987,

2. Sulphur (S), % m/m 0.055 (Max) 0.039 1S 228(Part-9): 1989, Evolution method.
3. Phosphorous (P), % m/m 0.055 (Max) 0.038 ASTM-350:2012. Alkalimetric method,

section-172.
4. Silicon (Si), %em/m 0.65 (Max) 0.13 ASTM-350:2012, section-46.
. 'm_"\-Ianganese (Mn), %m/m 1.70 (Max) 0.45 ASTM-350:2012, section-164.

Remarks:-i) The sample conforms to the requirements of the specificat

ion in respect of above tests.

ii) The tests marked with an = (asterisk) are not accredited by accredited body.

Tested by Checked by @t&ﬂv

Crod] 12-losTrs
%g\l b e (6 Authorized signatory
%d-:nanMahmud VAREY N (Tapati Saha)
Examiner (Chemical) KHATOO Yeputy Director (C
Chemical Testing Wing A(Z?lfgﬁ-lA“ ggﬁ‘:r agstiy irmctor {Bnpm)
. BSTI, bhaka-1208 mqstins ing

(Food ax
N.B: i) The results reported above pertain ‘O'iﬂy E\ﬂﬁ)’wﬁmﬂied to & tested in the Laboratories.

ii) The report when required to quoted or reproduced has to reproduced or quoted i
iii) Reports are not allowed to be used or reproduced for any commercial purpose.
iv) Any complaint about test report should be reported within a month.

n full.

v)The unspent portion of the samples may be auctioned/disposed off after three months from the date of said report.




il

(&

L~ BSTI

Test report No. 152411

MAAN BHABAN

Phone: 8870280, 8870293

TEST REPORT

BANGLADESH STANDARDS AND TESTING INSTITUTION

(PHYSICAL TESTING WING)
116/A, Tejgaon Industrial Area. Dhaka-1208.

NABL Certificate No. T-1927

Customer’s Reference No: 36.05.000.03.18.0769.2015/20967(1)

Lab. Reference No: 36.05.003.06.77.003.2015.02

/

/ ]/(37;L

Date of receipt of sample: 12-04-16

Date of testing : 24-04-16

(Stated)

Identification of test items: PE/4529A (15-16)
Steel for the Reinforcement of Concrete (Ribbed Bar)
Dia: 20 mm, Grade: 500W, Brand- RANI TMT 500W GOLD
Manuf. by: M/s. The Rani Re-Rolling Mills Ltd, Dhaka.

Sampling plan: Not mentioned

Name and address of customers: Director (CM)
BSTI. 116/A, Tejgaon I/A.Dhaka-1208.

I

Test method used : As per BDS ISO 6935-2. 2006, 1S

1786:2008 .BDS ISO 6892-1:2012, BDS I1SO 10065:
2006, BDS 1SO 7438: 2008

Condition of the test item: Sample received in good condition with sealed and signed.

| . Description /of tests SLaTdaird ]lmlES as per Test Results Remailks
BDS ISO 6935-2:2006
1. Mass per length in kg/m 247 £5.0% 2.438 Pass
2. Actual diameter in mm. 20 =5.0% 19.89 Pass
3. Yield strength in N/mm? Min™ 500 519 Pass
4 Tensile strength in N/mm? Min™ 550 695 Pass
3. | Elongation in percent ( GL=3D) Min™ 14 23 Pass
6. Bend fest Crack or fracture not to be No crack or fracture Pass
occurred. occurred
7 Re-bend test Crack or rv"ac[ure= not to be No crack or fracture Pass
L occurred. occurred

Remarks: The sample No. PE/4529A (15-16) conforms to the requirements of BDS 1SO 6935-2:2006 for grade 500
in respect of the above mentioned tests.

G —

—

Vogh X

Tested by

N.B:

723G

Authorised signatory

Engr. Md. Abdus Sabur
Assistant Director (Physical)

i) The results reported above pertain only to the sample tested and supplied to the Laboratory
ii) This report when required to be quoted or reproduced, has to reproduced or quoted in full.
i) Reports are not allowed to be used or reproduced for any commercial purpose.
iv) Any complaint about test report if any should be reported within a month.
v) The unspent portion of the samples may be auctioned/disposed off after three months from the date of issue of the said report.

* Customer feedback form is attached with test report. Please send it back.
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BANGLADESH STANDARDS AND TESTING INSTITUTION
MAAN BHABAN
(PHYSICAL TESTING WING)
116/A, Tejgaon Industrial Area, Dhaka-1208.
Phone: 8870280, 8870293

NABL Certificate No. T-1927

TEST REPORT

Test report No. 152412

Lab. Reference No: 36.05.003.06.77.003.2015.02 |
Date of testing : 24-04-16
Identification of test items: PE/4530A (15-16) Sampling plan: Not mentioned
Steel for the Reinforcement of Concrete (Ribbed Bar)
Dia: 25 mm, Grade: 500W, Brand- RANI TMT 500W GOLD
Manuf. by: M/s. The Rani Re-Rolling Mills Ltd, Dhaka.
(Stated)

Name and address of customers: Director (CM)
BSTL 116/A, Tejgaon I/A,Dhaka-1208,

Customer’s Reference No: 36.05.000.03.18.0769.2015/20967(1)
Date of receipt of sample: 12-04-16

Test method used : As per BDS ISO 6935-2. 2006, IS
1786:2008 .BDS 1SO 6892-1:2012. BDS 1SO 10065
2006. BDS ISO 7438: 2008

|

Condition of the test item: Sample received in good condition with sealed and signed.

SI. No. Description /of tests Standard l”mfs as per ‘ Test Results Remarks
BDS ISO 6935-2:2006
1. [ Mass per length in kg/m 3.85 £4.0% 3.907 Pass
; 2, ‘ Actual diameter in mm. 25+4.0% 25.18 Pass
3. Yield strength in N/mm? Min™ 500 503 Pass
L4 _ Tensile swengthin N/mm® | Min"350 s Pass
3. Elongation in percent ( GL=3D) Min™ 14 ‘ 23 Pass
| 4 Berd tast Crack or fracture not to be No crack or fracture Prss
occurred. | occurred
Crack o Sactire | ] rack or frac
7 1 Re-bend test | Crack or fracture not to be ; No crack or fracture P
: ‘ occurred. 1 occurred

Remarks: The sample No. PE/4530A (15-16) conforms (o the requirements of BDS I1SO 6935-2:2006 for grade 500
in respect of the above mentioned tests.

T
e e

VoM Ab 2 Yy-iL
Tested by Authorised signatory

Engr. Md. Abdus Sabur
Assistant Director (Physical)

N.B:

i) The results reported above pertain only to the sample tested and supplied to the Laboratory.
ii) This report when required to be quoted or reproduced, has to reproduced or quoted in full.
i) Reports are not allowed to be used or reproduced for any commercial purpose.
iv) Any complaint about test report if any should be reported within a month
v) The unspent portion of the samples may be auctioned/disposed off after three months from the date of issue of the said report.

. Customer feedback form is attached with test report. Please send it back.



BANGLADESH STANDARDS AND TESTING INSTITUTION
MAAN BHABAN
(PHYSICAL TESTING WING)

/ : 116/A, Tejgaon Industrial Area, Dhaka-1208.

Phone: 8870280, 8870293

NABL Certificate No. T-1927

TEST REPORT

‘ Test report No. 152413

‘ | Customer’s Reference No: 36.05.000.03.18.0769.2015/20967(1) Lab. Reference No: 36.05.003.06.77.003.2015.02
| Date of receipt of sample: 12-04-16 Date of testing : 24-04-16
; | Identification of test items: PE/4531A (15-16) Sampling plan: Not mentioned

Steel for the Reinforcement of Concrete (Ribbed Bar)
Dia: 10 mm, Grade: 400W, Brand- RANI TMT 500W GOLD
Manuf. by: M/s. The Rani Re-Rolling Mills Ltd, Dhaka.
(Stated)

Name and address of customers: Director (CM)

. -, Test method used : As per BDS I1SO 6935-2, 2006, IS
BSTI. 116/A, Tejgaon I/A.Dhaka-1208. 1786:2008 .BDS 1SO 6892-1:2012, BDS ISO 10065:
2006, BDS SO 7438: 2008

Condition of the test item: Sample received in good condition with sealed and signed.

SI. No. Description /of tests Standa‘rd lmllES ag-per Test Results Remarks
BDS ISO 6935-2:2006

1. Mass per length in kg/m 0.617 +5.0% 0.593 Pass
2. Actual diameter in mm. 10 +5.0% 9.81 Pass
3. Yield strength in N/mm’* Min™ 400 407 Pass
4, Tensile strength in N/mm?’ Min™ 440 547 Pass
3. Elongation in percent ( GL=5D) Min™ 14 31 Pass
6 Bend test Crack or fracture not to be No crack or fracture Pass

o occurred. occurred o0
7 Crack or fracture nottobe |  No crack or fracture Pass

‘ occurred -

Remarks: The sample No. PE/4531A (15-16) conforms to the requirements of BDS [SO 6935-2:2006 for grade 400
in respect of the above mentioned tests.

[

UL e N
Tested by Authorised signatory

Physical) Engr. Md. Abdus Sabur

\ L Yy . 4
BSTI, Dhaka-1208 Assistant Director (Physical)

N.B:

i) The results reported above pertain only to the sample tested and supplied to the Laboratory.
ii) This report when required to be quoted or reproduced, has to reproduced or quoted in full.
iii) Reports are not allowed to be used or reproduced for any commercial purpose.
iv) Any complaint about test report if any should be reported within a month.
v) The unspent portion of the samples may be auctioned/disposed off after three months from the date of issue of the said report.

+ Customer feedback form is attached with test report. Please send it back.



